
RC 8C 2024 <2024><F9799X9>
COVER

69405

Pos Part Number Description Additional Text Quantity

1 A61808008000 Windshield 1.00

2 A65310004012 Round head screw M4x12 hexagon 5.00

3 A65308004005 Hex nut M4 5.00

4 A65308830044ACA Air box upper part RC8 C GFK M 1.00

5 A65308870000 Fairing pin 12.00

6 A65307105010 oval head screw with collar M5 1.00

7 A65308818044ACA tail fairingRC8 C MY24 1.00

9 A65314840000 Tail light 1.00

10 A65308832000 side wing right 1.00

11 A65308831000 side wing left 1.00

12 A61808005016 Round head screw M5x16 6.00

13 A65308005005 rubber nut M5 6.00

14 A65308810000 Front fender 1.00

16 A61808020044ACA belly pan RC8 C MY24 1.00

17 A65304849000 Rain deflector 1.00

18 A65307006012 oval head screw M6x12 ISK 2.00

19 A65308829000 plug 1.00



20 A65308805044ACA front Fairing RC8 C MY24 1.00

21 A65303006012 oval head screw with flange M6 2.00

22 A65303005012 oval head screw with collar M5 4.00

23 A61808005005 Lock washer 5x13x0.5 2.00

24 A61803003000 Retaining bracket for fender 1.00


